
 

Minutes of 18TH MEETING OF EXPERT APPRAISAL COMMITTEE (THERM
AL SECTOR), SCHEDULED TO BE HELD DURING 24TH JANUARY, 2025 TH
ROUGH PHYSICAL MODE meeting Thermal Projects held from 24/01/2025 to 24/

01/2025

MoM ID: EC/MOM/EAC/552572/1/2025

Agenda ID: EC/AGENDA/EAC/552572/1/2025

Meeting Venue: Indus Hall, MOEF&CC, New Delhi

Meeting Mode: Physical

Date & Time:

24/01/2025 10:00 AM 05:05 PM

1. Opening remarks

The Member Secretary apprised the members of the EAC that consequent to the resignation tendered by 
Dr.Sharad Singh Negi (I.F.S Retd.), Chairman - Expert Appraisal Committee (Thermal Power & Coal 
Mining), MoEF&CC vide Order dated 16/01/2025 nominated Shri. Inder Pal Singh Matharu (I.F.S 
[...]
ll be completed and submitted wi
thin two years, as per the timeline 
mentioned in Environmental Cle
arance (EC) conditions. Necessar
y measures as per the study findi
ngs shall be taken in consultation 
with district administration for fu
rther implementation.

4 Based on the commit
ment made by the Pr
oject Proponent, Sew
age Treatment Plants 
within the radius of 5
0 km from proposed 
project, the treated se
wage of ........KLD fr
om STP .... (name) s
hall be used as an alt
ernative to the fresh 
water source to mini
mize the freshwater 
drawl from surface 
water bodies

Not Compl
ied
Project Pro
ponent is ye
t to identify 
the availabi
lity of sewa
ge water ne
arby and th
ere by expl
ore the feas
ibility usag
e of sewage 
water

02.08.20
23

viii 8 Noted and Agreed

PP has discussed with the concern
ed Municipal Corporation Depart
ment regarding the availability of 
Sewage Treatment Plant (STP) in 
Singrauli but as it is a Rural Tow
n, no STP is located within 50 K
m radius of the Mahan TPP. How
ever, if any STP will be set up in 
future, PP will explore the feasibi
lity to use the treated water for pl
ant operation.

18.1.7: Environmental site settings:

S. 
N
o.

Particulars Details Remarks

1. Total land 473.48 Ha Land use: Industrial use

Facilities Phase - I
2x600 MW

(In Ha)

Phase - II
2x800 MW

(In Ha)

Phase - III
2x800 MW

(In Ha)
BTG (includin
g FGD, Switc
hyard, Transfo
rmer yard, etc.

18.21 24.69 24.69

2. Land use brea
k up

--

Page 4 of 154



S. 
N
o.

Particulars Details Remarks

Coal & Ash fa
cility (includin
g Stock yard 
& AHP facilit
y)

38.46 6.07 2.83

Water system 
(including rese
rvoir cooling t
ower, CW pu
mp house, DM 
water system, 
clarified indus
trial wastewat
er treatment fa
cility)

12.14 27.53 10.12

Ash Dyke 57.48 36.43 -
Miscellaneous 
Facility (inclu
ding plant, roa
d, boundary ro
ad, misc. build
ing, etc.)

13.4 7.2 4.85

Greenbelt (abo
ut 40%)

108.05 14.56 66.77

Sub Total 247.74 116.48 109.26
Total 473.48 Ha

3. Land acquisiti
on details as 
per MoEF&C
C
O.M. dated 7/
10/2014

The Land is already under the possession of M
EL.

Land Documents are su
bmitted along with EIA 
& EMP Report.

4. Existence of 
habitation & 
involvement 
of R&R, if 
any.

Project site: Name of village - Bandhaura, Khairah
i, Karsualal and Nagwa – No R&R

Study Area:
S. N

o.
Habitation Distance (Km) & Direc

tion

1. Bandhaura 0.2 KM/ North

2. Khairahi 0.5 KM/ West

3. Karsualal 1.0 KM/ East

4. Nagwa 1.0 KM/ SE

Status of R&R.- Not ap
plicable as R&R is not i
nvolved.

Plant site and Ash Pond
S. No. Latitude Longitude

1 24° 0'5.22"N 82°23'35.46"E
2 24° 0'37.46"N 82°23'47.59"E
3 24° 0'42.72"N 82°23'55.62"E
4 24° 0'42.28"N 82°24'8.50"E
5 24° 0'39.05"N 82°24'37.63"E

5. Latitude and 
Longitude of 
all corners of 
the project sit
e.

Page 5 of 154



S. 
N
o.

Particulars Details Remarks

6 24° 0'42.74"N 24° 0'42.74"N
7 24° 0'33.38"N 82°25'18.26"E
8 24° 0'22.48"N 82°25'22.10"E
9 24° 0'11.19"N 82°24'58.42"E
10 24° 0'10.33"N 82°24'41.35"E
11 24° 0'7.87"N 82°24'35.41"E
12 24° 0'2.42"N 82°24'24.13"E
13 24° 0'1.65"N 82°24'10.35"E
14 23°59'52.06"N 82°25'29.20"E
15 23°59'46.32"N 82°25'31.05"E
16 23°59'41.47"N 82°25'27.25"E
17 23°59'36.59"N 82°25'21.56"E
18 23°59'28.26"N 82°25'13.77"E
19 23°59'30.14"N 82°25'2.06"E
20 23°59'28.74"N 82°24'56.68"E
21 23°59'11.86"N 82°24'44.80"E
22 23°59'2.92"N 82°24'41.83"E
23 23°58'44.79"N 82°24'30.74"E
24 23°58'43.12"N 82°24'11.56"E
25 23°58'32.18"N 82°24'9.64"E
26 23°58'31.34"N 82°24'7.46"E
27 23°58'45.11"N 82°24'8.77"E
28 23°59'0.64"N 82°24'7.76"E
29 23°59'6.23"N 2°24'17.33"E
30 23°59'19.12"N 82°24'24.80"E
31 23°59'31.65"N 82°24'27.11"E
32 23°59'42.23"N 82°24'36.46"E
33 23°59'56.48"N 82°24'41.92"E

6. Elevation o
f  the projec
t site

365 m above mean sea level

7. Involvemen
t
of Forest la
nd if any.

Nil. Proponent submitted a letter dated 15/0
1/2025 obtained from State Forest departme
nt stating that no forest land is involved in th
e total land of 473.48 Ha.

No Forest Land is invol
ved

Project site: Nil
Study area

Particulars Distance (in km) Direction
Seasonal Nalla

h
Adjoining to bou

ndary
-

Rampa River 7.0 km SE
Sukhra Nadi 2.8 km ENE
Hurdul Nadi 4.0 km WSW
Laua Nadi 7.4 km NE

Saravn Nadi 8.6 km NNW
Mayar Nadai 8.9 km E
Jharia Nadi 9.6 km WSW

Kanchanumuda 10.7 km NNE

8. Water body 
(Rivers, Lak
es, Pond, N
ala, Natural 
Drainage, C
anal etc.) ex
ists within t
he project si
te as well as 
study area

WRD, Singrauli letter n
o. 94/95 dt; 10.01.2025. 
The HFL data is not av
ailable as it is Seasonal 
Nallah.

Page 6 of 154



S. 
N
o.

Particulars Details Remarks

Nadi
Sulkhia Nadi 10.8 km WNW
Mahan Nadi 11.4 km NW

9. Existence 
of ESZ/ ES
A/ national 
park/ wildli
fe sanctuar
y/ biosphere 
reserve/ tig
er reserve/el
ephant reser
ve etc. if an
y within the 
study area

Study area: Nil
Status of NBWL approval: Not Applicable
List of Reserved and protected forests:

Particulars Distance
(In km) Direction

Mohanban R.F. Adjoining W
Pidarwah P.F. 7.9 km N
Vihara P.F. 10.5 km ENE

No ESZ/ESA, National 
Park, WL sanctuary/res
erve in the study area of 
15 km radius w.r.t TPP. 
PCCF (WL) Bhopal, M
adhya Pradesh issued di
stance certificate vide l
etter no.- VP/March/20
22/Mine-133/1940 date
d 06.03.2023.
Hence Not Applicable.

1
0.

Archaeologi
cal sites mo
numents/ hi
storical tem
ples, etc.

Not present in 10 km radius w.r.t TPP. Hence 
Not Applicable

Not Applicable

1
1.

Involvemen
t of Critica
lly Polluted 
Area/Severe
ly Polluted a
rea as per 
2018 CEPI 
core

Involvement of CPA/SPA- Nil

Proximity to CPA/SPA- Nil

No critically/severely p
olluted area declared b
y CPCB/MPPCB is loc
ated within 15 km radi
us of project site. Lette
r issued by MPPCB, B
hopal vide letter no.- 2
908/Tak./Pranibo/2024 
dated 11.06.2024.
Hence, Not Applicabl
e.

18.1.8: The unit configuration and capacity of existing and proposed project is given as below:

S
r. 
N
o.

Existing power plant configu
ration and capacity

Proposed power 
plant configurati
on and capacity

Total Technology adopt
ed

1. Phase I - 1200 (2x600) MW Super Criti
cal (Operational)

Phase II - 1600 (2x800) MW (Under Co
nstruction) Ultra Super Critical

Phase III - 1600 (2x80
0) MW

Ultra Super Critical un
its

4400 MW (1200 
+ 1600 + 1600) 

MW

Super Critical & 
Ultra Super Critic

al

18.1.9: The details of the fuel requirement (coal & LDO) for the existing and the proposed expansion 
project along with its source and mode of transportation is given as below:

Page 7 of 154



Detail
s

Fuel requi
rement (
MTPA)

Source Distance fr
om site (K

ms)

Mode of Trans
portation

Coal Character
istics (Worst ca

se scenario)

Linkage 
docume
nt

Exist
ing T
PP

Phase I – 5.5 
Million TPA
Phase II – 6.
85 Million T
PA

Phase I – Suli
yari Coal Min
e CCL, NCL 
Mines and e-
Auction.
Phase II – Dhi
rauli Mines & 
e-Auction]

Phase-I:
Railway: Fr
om Coal mi
ne to Gajara 
Bahara Rail
way siding.
Road: From 
Gajara Bah
ara Railway 
siding (16.2 
Km) to TPP 
&
Suliyari Co
al Mine to 
TPP (About 
32 km)
Phase-II: C
onveyor Bel
t: 4.6 Km. 
Coal conve
yor belt are
a &
project wor
k will be co
mpleted by
December 2
026.

Phase II - Inte
grated transpo
rtation throug
h railway and 
road
Phase II - Con
veyor belt

Ash - < 4 0
(%)
Sulphur - <0.5 
(%)
Moisture - 13 
(%) GCV - 300
0-3500 Kcal/K
g

Fuel Su
pply Ag
reement 
(FSA) 
& e-auc
tion.

Prop
osed 
TPP

6.5
Million TPA

Mara II Maha
n Coal Mine o
f MEL & e-A
uction

Conveyor B
elt: 4.6 Km. 
Coal conve
yor belt are
a &
project wor
k will be co
mpleted by 
December 2
026.

Phase III: Con
veyor belt

Ash - < 4 0
(%)
Sulphur - <0.5 
(%)
Moisture - 13 
(%) GCV - 320
0-3700 Kcal/K
g

Fuel Su
pply Ag
reement 
(FSA) 
& e-auc
tion.

LDO: 2500 
KLD

Nearby POL 
depots

Nil By road Nil Nil

18.1.10: Water Requirement: Existing Water requirement is (62 MCM) 169,863 m3/day, water 
allocation is obtained from Rihand reservoir (Govind Ballabh Pant Reservoir) and permission for the 
same has been obtained from Water Resources Department (WRD), Singrauli, Madhya Pradesh vide 
letter dated 01.09.2022. The water requirement for the proposed project is estimated as (28.55 MCM) 
78,219 m3/day, which will met from Rihand reservoir (Govind Ballabh Pant Reservoir). The permission 
for drawl of surface water is obtained from WRD, Madhya Pradesh vide letter dated 19.02.2024. The 
water will be transported to the plant site through existing water pipeline. The specific water 
consumption for the power plant is 2.5 m3/MWhr.
18.1.11: Power requirement: Existing power requirement of about 72 MW from own TPP, i.e. AUX 
consumption. The power requirement for the proposed expansion project is estimated as 120 MW, and 
will be met with own generation, i.e. AUX consumption.
18.1.12: Baseline Environmental Studies:

Page 8 of 154



Period Pre- Monsoon Season (1st March 2024 to 31st May 2024)

AAQ parameters at
13 Locations(min an
d max)

Incremental GLC lev
el

PM10 = Max. GLC (1.20 μg/m3)
SO2 = Max. GLC (2.10 μg/m3)
NOx = Max. GLC (2.17 μg/m3)
To control air emissions from expansion Ultra Super Critical TPP Stack
s, adequately designed Electrostatic Precipitator (ESP) with more than 9
9.99% efficiency are envisaged. Flu Gas Desulphurization (FGD) with li
me scrubbing for control of SO2, De NOx system of SCR / NSCR type 
with low NOx burner are proposed and will be as per the MPPCB/CPCB 
& MoEFCC notifications & guidelines. For the control of fugitive dust e
mission within and around the coal handling plant, coal dust extraction s
ystem with pulse jet bag filter and suppression systems will be provided.

Ground water quality 
at 13 locations

pH: 6.61 to 7.63,
Total dissolved Solids: 86 to 640 mg/l,
Total Hardness (as CaCO3): 36 to 488 mg/l,
Total Alkalinity: 20 to 336 mg/l,
Heavy metals like Copper (as Cu) - BLQ(LOQ-0.02), Lead (as Pb) - BL
Q(LOQ-0.005), Cadmium (as Cd) - BLQ(LOQ-0.002), Chromium (as C
r) - BLQ(LOQ-0.02), Arsenic (as As)- BLQ(LOQ-0.005) and Mercury(a
s Hg)- BLQ(LOQ-0.001)

Surface water quality 
at 5 locations

pH: 7.40 to 7.86,
Dissolved Oxygen: 6.0 to 6.5 mg/l,
BOD: 5.0 to 6.0 mg/l,
COD: 20 to 30 mg/l,
Heavy metals like Copper (as Cu) - BLQ(LOQ-0.02), Lead (as Pb)- BL
Q(LOQ-0.005), Cadmium (as Cd)- BLQ(LOQ-0.002), Chromium (as C
r) - BLQ(LOQ-0.02), Arsenic (as As)- BLQ(LOQ-0.005) and Mercury (
as Hg)- BLQ(LOQ-0.001)

· Wastewater generation from Phase III TPP is about 2430 KLD
· Mode of treatment & reuse – ETP capacity is 2700 KLD. Wastewater w

ill be led to an ETP/ Neutralization & Equalization tank where they s
hall be treated through clarifiers and led to Central Monitoring Basi
n. The treated water shall meet the MPPCB, MoEF&CC norms. Oily 
wastes shall be treated using oil water separators and the treated effl
uent led to CMB. pH corrections shall be made as required for chemi
cal wastes. RO reject shall either be brought to CMB or used for gar
dening directly. CW system shall operate at a COC of 5 and the blo
w down water shall be recycled directly in FGD and Ash Handling s
ystems. Any excess blow down water shall be treated by installing pr

Effluent generation d
etails and its treatmen
t

PM10 (μg/m3) 83.1 – 46.1

PM2.5 (μg/m3) 48.9 – 27.1

SO2 (μg/m3) 15.40 – 8.50

NOx (μg/m3) 24.4 – 13.6
CO (mg/m3) 430 – 770
Hg: BLQ (LOQ-0.15)

Page 9 of 154



Period Pre- Monsoon Season (1st March 2024 to 31st May 2024)

e-treatment, ultrafiltration and reverse osmosis.
· Domestic wastewater generation from Phase III TPP is about 18 KLD – 

STP capacity is 20KLD. Domestic wastewater will be treated in STP 
through latest MBBR Technology.

· Mode of treatment & reuse - Treated water will be utilized for greenbelt 
and plantation purpose.

Noise levels Leq (Da
y and Night) at 13 loc
ations

73.8 to 47.8 dB(A) for the Day time and
62.7 to 38.2 dB(A) for the Night time.

Traffic assessment stu
dy findings

· Traffic study has been conducted at MDR 1212 which is approximatel
y 0.19 Km (distance) connecting the plant site.

· Transportation of raw material will be done 90% by conveyor belt and 
10% by road.

· Existing PCU is 4348.5 PCU/day on MDR 1212 and existing level of s
ervice (LOS) is B.

Road Location Volume (in 
PCU/Day)

Capacity (in 
PCU/Day)

Existing
V/C Rati

o

LOS Performan
ce

T1 (At Ba
ndhaura t
owards A
mliya)

4348.5 15000 0.29 B Very Good

MDR 
1212 T2 (At Ra

jmilan to
wards Wa
idhan & S
ingrauli)

2023 15000 0.13 A Excellent

· PCU load after proposed project will be 4348.5 (Existing) + 809.5 (Add
itional) PCU/day and level of service (LOS) will be B.
Conclusion: The level of service will be B after including additional 
traffic due to the proposed expansion project.

Soil Quality at 8 Loc
ations

pH range: 7.41 to 8.38,
Electrical conductivity (EC): 0.169 to 0.389 μmhos/cm,
Calcium content: 290.19 to 369.04 mg/kg,
Potassium: 304.00 to 340.21 kg/hec,
Nitrogen: 191.20 to 221.04 kg/hec,
Phosphorous: 25.30 to 70.66 kg/hec,
Magnesium: 103.00 to 137.50 mg/kg,
Organic Matter: 0.58% to 0.75%

As per revised categorization given in the Wild Life (Protection) Amend
ment Act, 2022, total 16 Schedule I Species found in the buffer zone dur
ing field survey and secondary sources. Of 16 Schedule I Species, 6 are 
mammals, 5 are avifauna and 5 herpeto-fauna.
The List of Flora & Fauna is duly authenticated by DFO, Singrauli vide l
etter no. 7704 dated: 12.12.2024.
A Wildlife Conservation & Management Plan (WLCP) has been prepare

Flora and fauna

Page 10 of 154



Period Pre- Monsoon Season (1st March 2024 to 31st May 2024)

d and submitted to Principal Chief Conservator of Forest (Wildlife), Gov
t. of Madhya Pradesh and the same has been assessed by DFO, Singrauli 
and forwarded to PCCF, Bhopal vide letter no. 7907 on dated 24.12.202
4 for the approval.

The action plan to address the recommendation of 
the Hydrogeology report and Watershed mana
gement plan are as below:
Sl. 
N
o.

Recommendatio
ns

Action Plan

1 Since the TDS lev
els at Karsua Raja 
are relatively clos
e to the permissibl
e limit, it is recom
mended to monito
r the TDS levels r
egularly to ensure 
that they do not e
xceed the threshol
d.

Water quality monitor
ing shall be done once 
a month through NAB
L accredited laborator
y to monitor TDS Lev
el.
- Karsua Raja Well is 
located at 2.58 Km w.
r.t plant site in SE dire
ction

2 As the value of ha
rdness as CaCO3; 
in Karsua Raja gr
oundwater sample 
is found to be abo
ve acceptable limi
t but within the pe
rmissible limit. A 
need for ongoing 
monitoring and po
tential remediatio
n efforts can be su
ggested in the rep
ort.

Mahan TPP has alread
y implemented ZLD a
nd not using Ground 
water.
-Water quality monito
ring shall be done onc
e in a month engaging 
NABL accredited labo
ratory to track hardnes
s as CaCO3 content an
d corrective/preventiv
e actions will be taken 
based on findings in th
e report.

3 By reviewing the 
report, it was foun
d that the value of 
Magnesium was f
ound to be above 
acceptable limit b
ut within permissi
ble limits. The pla
nt may take some 
preventive measur
es accordingly.

Water quality monitor
ing shall be done once 
in a month engaging 
NABL accredited labo
ratory to track Magnes
ium content and corre
ctive/preventive actio
ns will be taken based 
on findings in the repo
rt.

4 The maximum val
ue of sodium conc
entration found in 

Water quality monitor
ing shall be done once 
in a month engaging 

Hydrogeology study Consultant detail
s:
The hydrogeology 
study report has b
een prepared by 
M/s. Akshar Geo 
Services Pvt. Ltd 
& Vetted by NIT 
Delhi.

Page 11 of 154



Period Pre- Monsoon Season (1st March 2024 to 31st May 2024)

the Khanua Khas 
village falls under 
"Unsuitable" cate
gory of water clas
sification as menti
oned in Table 4.2 
in the report. It is 
recommended to s
uggest some preli
minary treatment 
measures.

NABL accredited labo
ratory to track Sodium 
concentration and corr
ective/preventive actio
ns will be taken based 
on findings in the repo
rt. However, the dista
nce of the village Kha
nua Khas from the pro